Ref Part No. Description Ref Part No. Description
1 8181929 Skt. Hd. Cap Scr., 3/8-16 x 1", Gr.8 63 8182332 Guard-Foot Pedal
2 8181704 Table Top Plate 64 8106301 1/4" Hex Hd Self Tap Screw, Gr.5
3 8182024 @1/4" Steel Ball 65 8102459 3/8" Self Tap Screw Gr.5
4 8182025 Inflation Nozzle 66 8182327 Pedal Spacer
5 8182247 Adjustable Rim Clamp 67 8120469 Hair Pin Cotter
6 8182248 Carrier/Cover, Cylinder End, Adj. 69 8107635 5/16" Flat Washer
7 8183476 Roll Pin - @1/4" x 3/4" 71 8181981 Wave Washer, 5/16" 1.D.
8 8182033 3/4"Jam Nut 72 8181696 Lever-Cam Follower
9 8182279 Table Top Clamp Link Bolt 73 8181977 Clevis Pin 3/16" x 1-1/2"
10 8181734 Pivot Link W/C 76 8181851 B.L. Pad, Front
11 8181731 Pivot Plate - Table Top 77 8181986 Valve, 4-Way w/Pull Pin
12 8181733 Pivot Block 78 8106301 1/4" Hex Hd Self Tap Screw, Gr.5
13 8183452 Flange Whiz-lock Scr., 5/16-18 x 5/8" 79 8181695 Cam Mounting Block
14 8182249 Carrier/Cover - Clamp Ad,. 80 8181511 Motor Cable Assembly
15 8101039 Nut - Lock, 1/2", Gr.5 81 8180560 Ground Jumper
16 8182613 Cylinder Assembly-Table Top 82 8143044 Tinnerman Sq. Captive Nut 3/8-16
18 8181742 16MM x 40mm Hex Head Bolt Gr.10.9 83 8106303 3/8" Whiz Lock Nut, Gr.5
19 8182979 Washer - Molded, @16mm 84 8181931 Bracket, Motor Mounting
20 8181990 Spider Assembly 85 8181183 5/16-18 Nylon Insert Lock Nut, Gr.5
21 8182619 Rotary Coupling Assembly 86 8180046 Pulley-Motor
22 8182162 Nut- Hex, 12MM, Gr.8.8 87 8180217 5/16-18 x 3/8" Soc.Hd.Set Screw, Gr.5
23 8182670 Spring Stop Bracket 88 8180047 V-Belt, Motor
24 8181658 Pulley-Transmission 89 8000491 Lube Applicator
26 8182964 Kit-Transmission 90 8106259 Lube Bottle
27 8181984 Hx.Hd.Cp.Scr., 1/4-20 x 1", Gr.5 91 8106301 1/4" Hex Hd Self Tap Screw, Gr.5
28 8183156 Washer - 82" X @2 3/4" x .010 92 8182807 Side Panel (Metal)
29 8181699 Lever Assembly - Switch 93 8181949 Clevis Pin-5/8 x 1-3/8
30 8181982 Hx.Hd.Cp.Scr., 3MM x 12mm, Gr.5 94 8183312 B.L. Cylinder Assembly
31 8181728 Lever - Switch Actuator 95 8181912 Clip, Clevis
32 8000745 Washer - Flat, @1/4" 96 8182016 3/4"-10 Gr.5 Nylon Insert Lock Nut
33 8181369 Nut - Lock, Nyl. Ins., 1/4-20, Gr.5 97 8183778 Decal - Lubrication Notice
34 8100994 Washer, 2"x .81 x.156 98 8180558 Key-Motor
35 8100994 Washer, 2"x .81 x.156 99 8182294 Motor, Electric 115V
36 8182363 Spacer - Sw Pedal Lever-Red 8182621 Motor, Electric 220V, 50Hz, 1@
37 8181923 Washer - Stop 100 8120325 5/16-18 x 1 Ser. Wash.Hd.Scr., Gr.5
38 8181948 Bearing-Nyliner, 1/2" 101 8120455 10-24 Self Tap Screw, Gr.2
39 8181675 Pedal, Standard 102 8182040 10MM x 55MM Hex Hd.Cap Scr, Gr.5
40 8190134 1/4-20 x 3/4 Hex Hd Cap Screw Gr.5 103 8301032 3/8 Flat Washer, Zinc Plate
44 8181707 Torsion Spring 104 8107715  3/8-16 x 1-1/4 Hex Hd. Cap Scr, Gr.8.8
45 8181872 Sleeve-Torsion Spring 105 8182041 Chassis
46 8183703 3/4-10x 10 1/2 Hex Hd Cap Scr, Gr 5 106 8182088 5/16 x 1 Torx Screw, Gr.5
47 8111609 Cotter, Hair Pin 107 8181855 Center pad-B.L.
43 8183398 Pedal Shaft 109 8301072 #6 Internal Tooth Lk Washer
49 8301121 Washer 110 8182011 5/8-11 x 5" Hex Hd Cap Scr, Gr.5
50 8181369 1/4-20 Nylon Insert Lock Nut Gr.5 111 8181953 B.L. Shoe, Handle & Pivot W/C
51 8181918 Bar-Valve Brkt. Spacer 112 8182043 5/8-11 Nylon Insert Lock Nut Gr.5
52 8181984 1/4x 1-1/4 Hex Hd Cap Screw, Gr.5 113 8107107 Handle Grip
53 8181983 Button Hd Soc Cap Screw 10-24 x 5/8, Gr.8 114 8181951 B.L. Shoe Pivot Bracket
54 8182957 Switch-Reversing 115 8181682 #10-24 Gr.5 Nylon Insert Lock Nut
b5 8182682 10-24 Nylon Insert Lock Nut Gr.5 118 8182016 3/4"-10 Gr.5 Nylon Insert Lock Nut
56 8181959 Cover-Switch 119 8182579 3/4-10 x 5 Hex Hd. Cap Scr, Gr.5
57 8182682 10-24 Nylon Insert Lock Nut Gr.5 120 8106301 1/4-20 Hex Hd. Self-Tap Scr
58 8181708 Extension Spring, Pedal 121 8181964 Plastic Accessory Tray
59 8183031 Bracket-Valve Mounting 122 8181956 Power Cable Assembly
60 8181989 10-24 x 3/8 Socket Head Cap Screw, Gr.8 8182257 Power Cable Assembly (C.S.A.)
61 8182627 Cap Plug - 1-5/8" Dia. 123 8183641 Plastic Foot Hold Down
62 8181911 Spacer-Pedal 124 8150128 Cable Connector, 1/2"

* Indicates Accessory ltem

2 » COATS 7665 AX/EX Rim Clamp Tire Changer


quang
Highlight


% i/‘/ TORQUE 70 2535 1111 ;%j 138 [
1

408 392

/4 - 1/2
TURN LOOSE

ft.lb.

<
[ 4
1/4-1/2 5 i L P
TURN LOOSE K
% TORQUE TO , ~ ,
TORQUE TO 5 40-45 ft.lb. “ ai \ !
~ I

— —
TORQUE TO 40-45 139 169 37\*'* j

ul
180/220 FT.LB. \

\ 3

CIRCUIT BREAKER
WHEN REQUIRED

TORQUE TO
20025 FToLe.Max. [/ 440

ke
37 \__ TgRaue N 3 .
- 56 e 3
52 N 4-8 ft.1b.28 Pt 053 32
L (R o P @iy B
LW 73 55 R g
NS | J/@j‘ | 0Bv30 219
== ! o
) 22 EN
X{ | : N
w . 123
RS O 213+
45 4 - 214 KIT*
-7 S~ e’ —
st 5
@ ~PPLY GREASE TO THESE LOCATIONS +INDICATES ACCESSORY ITEM

6 * COATS 7665 AX/EX Rim Clamp Tire Changer


quang
Oval




